

B I T G Testing & Certification Ltd and
complies with the requirements of the following standards/specifications:

EN ISO 14116: 2015, clause(s)

6.1 Thermal performance after 25 wash/dry cycles (4N/F (cool))

Complies with: INDEX 1

The full details of the test(s) and the result(s) are given in our report

No. 11/21576/E2/PJH Dated: 12th April 2016

Description of sample(s) tested

High-visibility orange coloured, knitted fabric, identified as:

Fire Retardant 100% Polyester Tricot in HV Orange

Sample submitted by:

Zhejiang Lanxiang Reflective Materials Co. Ltd.

Hongsan Industrial Area

Tiantai Town

Taizhou City

Zhejiang Province

317200

CHINA

